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| & 9 ~ A % 8 7t
COMMODITY E.R.W STEEL PIPE SeAH M_nm)—._ Steel Uﬂ.mw-.—u CUSTOMER DUFERCO_SA
A E it A (F)Ml ot M B ? & %
SPECIFICATION : API 5LB PSL1/ASTM A53B(2006) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU. SEOUL. KOREA SHIPPER SEAH_STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. %mw F & 2 % T QUANTITY v T
No. | (BATCH N0.) ORDER SIZE 2 % £ 2 o 22 (WT) REMARK
*1 PCS TOTAL LENGTH WE 1GHT
13 | (siston020)|  BBE 14 " X050 "  X6.120M 39 238.680 M 25.632
14 G%Iumﬁwﬂcmmc )| BBE 12" X 0.250 " X 6.120 M 63 385.560 M 19.320
15 G%m%%mmmo_we BBE 12" X 0.250 " X 6.120 M 248 1,517.760 M 76.055
HYDROSTATIC [ N [VD|F|s|c|ruM|B|D|C|F|F|RF| zINC coATING CHEMICAL COMPOSITION TENSILE TEST AT
TEST - |IIfL|H|OJEA|E[R|R|L|LJ|EL TEST ot (Gage Length : 50mm) m_mqmw HarD-| HEAT | PROTECTIVE
wEL S LAE: b YELE EE DS PR RS NESS | TREAT| COATING &
AL 9 Sec; m T{AN|T(K|R|pE|T|T|H|1|G|RT|vwEiGhr or|F|Z| B |c |si|wn [P |s [cufni|cr|no|V |cEq _w mqmm%_%: ﬂ,mmm?_%,m E.L _w%‘ mhw@m% TEST | MENT | LINING
NO. | (BATCH NO.) s LS|k & Hx m NESE zixc coxt| B 1 5| & 1 | STRENGTH STRENG ARE:
5 fs 3 7 e i - Fe
psi UlUlgolr TlLs 1 C.S|ALK[ ¢ 2 3 [2|2]z2]zfs % N [THICKA, o
L N|N ol M N NESS L]
Tl G N |causs|+3 G +4 | 25| <6 *7 «g |«g| Psi Psi 1410 [outd +11
71& 30 MAX | 26 120 | 30 | 30 |40[40]40]15]80
SPEC MIN 60000 | 35000
13| 5-37741 15004 56 R&] 96 .6 G . H |16]17] 44 |16] 5
(SHH3191020) P {17|16] 44 |14| 4 [2|2]1]1]1 T| 67410 | 47500 | 48 G
P [16]17] 44 |15] 6 [1f1]1]1]2 W | 69837
14| c711048 sooy kelel| G |G 6 H 18] 2| 78 |17] 8
(SHH3221020) P l1z|1| 77 |56 f2]1]2]1]1 T| 73250 | 54470 | 42 G
p iz 1|7 |s|8f1]2]1]1]1 Ww| 74388
15| €730921 820 |e|lc| G |a G H 15| 2| 77 |17] 7
(SHH3221030) P 1| 2] 77 |17le|1]1]1]1]1 T| 74670 | 56180 | 44 G
P |6l 1|76 |17|8f1]|2]1]1]1 w| 74388
p 7| 74240 | 55040 | 44
p W| 74673
N b1~ 12 : w
0 | Refer To The Attached H
T | Section Designation m
E
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SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE

231)

Manager of Q.M Dept.

T E.KIM




